ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 26 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
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-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.73017 MHz -54.64 dBm -41.64 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.97547 MHz -54.96 dBm -41,96 dB
860,000 MHz 1.000 GHz 100.000 kHz 925.56814 MHz -55,10 dBm -42,10 dB 860,000 MHz 1,000 GHz 100.000 kHz 968.25392 MHz -55.13 dBm -42,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84026 GHz -44.34 dBm -31.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97826 GHz -44.52 dBm -31,52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94276 GHz -39.75 dBm -26.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -39.43 dBm -26.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.69958 GHz -41.04 dBm -28.04 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70007 GHz -40,90 dBm -27,90 d&
- —_— —_—

" i

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
— T B—————
-50 dBm J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 618.19308 MHz -55.47 dBm -42.47 dB
860.000 MHz 1,000 GHz 100.000 kHz 975.11163 MHz -54.75 dBm -41.75 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -44.45 dim -31.45 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -39.69 dBém -26.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.69108 GHz -40.86 dBm -27.86 d&
i
JL J
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0034
40 Normal Voltage 0.0076
30 Normal Voltage 0.0056
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0000
PASS
-10 Normal Voltage 0.0138
-20 Normal Voltage 0.0125
-30 Normal Voltage 0.0042
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Battery End Point 0.0072
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.26 5.54 6.29 6.46 PASS
TEL : 886-3-327-3456 Page Number : A11-1 of 13

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 26 / 10MHz / QPSK LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

&2 Spectrum &2
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
i =
o —— o, i
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CF 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB

‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 22,83 dBm 27.18 dBm 4.35 dB 2.52 dB 4.00 dB 4.26 dB 4.35 dB Trace 1 21.87 dBm 27.68 dBm 5.81 d8 3.04 d8 4.87 dB 5.54 dB 5.77 dB
Marker Marker
)i J R L il ] W e

LTE Band 26 / 10MHz / 256 QAM

Middle Channel / Full RB Middle Channel / Full RB

&2 Spectrum &2
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
= ==
o == 0. S
0.0 = . 0.0 .
-,
1603 A 1603 .
§ 3
B \ : \
1E-04 i 1E-04- -
i L
1E ‘\ 1E- 1
1
CF 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 20,97 dem 27,68 dem 5.92 d8 .10 dB 5.22 dB 5.29 0B 6.72 08 Trace 1 | 18,97 dem 26,77 dBm 7.81d8 3.10 d8 5.19 d8 6.45 d8 7.25 08
Marker Marker
il ) R L )il ] W e

TEL : 886-3-327-3456 Page Number 1 A11-2 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.50 | 14.41 -
Middle CH 1.36 1.33 3.04 3.06 | 4.88 4.99 9.84 9.76 - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.56 | 14.65 -
Middle CH 1.30 1.25 3.04 3.02 | 4.97 492 9.92 9.92 - - - -

Page Number 1 A11-3 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26

[= (=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.78 dBm)| MI[1] 16.60 dBm
20 i it mu.u:‘?]rué;w“u; - - 819.0- ?Ir”é:::;
NN PPV S LR PP . - AP e\ e '
- i Y AT I 1.365000000 MHz o kol e Al YA 1.331500000 MHZ,
Q factor 599.9) r Q factor 615.1
0d " 0 d i
Y
10 d ! -10 di J_‘E
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Ui \‘ N ] "
-30 — o~ -30 T =
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-40 d -40 de
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 818.8517 MHz 16.78 dBm nd@ down 1.365 MHz M1 B819.042 MHz 16.60 dBm nd@ down 1.3315 MHZ
T1 1 818.2979 MHz -9.22 dBm nd8 26.00 dB T1 L 818351 MHz -9.45 dBm nd8 26,00 d8
T2 1 819.6629 MHz -9.57 dBm Q factor 599.9 T2 1 819.6B25 MHz -9.77 dBm Q factor 615.1
L I 4 L [S JL 4 -
at o ] 6: . 1 16:
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.57 dbm)| MI[1] 17.87 dBm
- M1 §19.22180 MHz - M1 £19.14390 MHZ,
- M s i " 26.00 dB Tt 26.00 dB
= PNy L oAb o 2 LSV NEL PN T VRS SR P -
g Il V Bw ™ 3.045000000 MHz 104 i e ! B 3.062900000 MH|
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ot gy, pababad Y L LN
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40 d -40 de
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 819.2218 MHz 18.57 dBm nd@ down 3.045 MHz M1 8109.1439 MHz 17.87 dBm nd@ down 2.0629 MHZ
T1 1 817.4955 MHz -6.43 dBm nd8 26.00 dB T1 L 817,455 MHz ~7.94 dBm nd8 26,00 d8
T2 1 820.5405 MHz -7.88 dBm Q factor 269.0 T2 1 B820.52B5 MHz -7.48 dBm Q factor 267.4
L I 4 L [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.57 dbm)| MI[1] 16.99 dBm
r 818.84000 MHz M1 621.03800 MHZ,
= e T e s 26.00 dB @ ndg M 26.00 dB
e o S Y d s o e A, 4.885000000 MHZ 104 P T i e e A Jl‘ 4.995000000 MHZ]
! Q factor l\ 167.6) ] Q factor \ 164.4
o d / 0 di L
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&
-10 df -10 d "I’\
|
20d e i 20 d T e 'w.‘fL f T
[ A - I [ FASLCTINIE
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L e
40 d -40 de
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 81B.84 MHz 17.57 dBm nd@ down 4.885 MHz M1 1 B21.038 MHz 16.99 dBm nd@ down 4,995 MHZ
T1 1 816.602 MHz -8.54 dBm nd8 26.00 dB T1 L £16.443 MHz -6.63 dBm nd8 26,00 d8
T2 1 821.488 MHz -8.86 dBm Q factor 167.6 T2 1 B21.438 MHz -8.71 dBm Q factor 164.4
L I 4 L [S JL 4 -

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 19.65 dBm)| MI[1] 19.32 dBbm
- i 819.4600 MHz - 819.0600 MHz
bt st ol A AR g s 260048 AR AR it AR R s sl 26.00 dB
104 / Bwe Al 0.850000000 MHz| 10 d f’\’ 3 Bwe )1 9.770000000 MHZ|
] Q factor lL 83.2] Q factor | 83.8
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-6 df -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819,45 MHz 19,65 dam nd8 down 9.85 MHz ML 19,06 MHz 19.32 dam nd8 down 9.77 Wz
T1 1 814.185 MHz -6.17 dBm nd8 26.00 dB T1 L £14.145 MHz -6.63 dBm nd8 26,00 d8
T2 1 824.035 MHz -5.80 dBm Q factor 83.2 T2 1 B23.915 MHz -8.70 dBm Q factor
L L J L L J

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.62 abm| LY 36 dBm
[ 820.7210 MHz 1] B 80 MHZ,
20 20
N Lt I st 26.00 dB - vdb § 26.00 dB
- I i ladl o B gl 14.505000000 MHz2 04 ettt KJr}ér\wa\\-‘? iy 14.416000000 MHz
T Q factor L 56.6) I Q factor 1 57.1
s va y
i Ln
tod [,] ";i -od T
A il R
il KR TR ']\ LW a7 UL
o |
a0 _‘ﬂf a0 L"‘N\
ta
ag dagpd” 40 dBrm
Pl MW’N’
50 df 50 d
-6 df -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 820.721 MHz 17.82 dam nd8 down 14,505 MHz ML L 22,418 MHz 18.36 dam nd8 down 14,416 MHz
T1 1 814.217 MHz -6.73 dBm nd8 26.00 dB T1 L £14.397 MHz -7.70 dBm nd8 26,00 d8
T2 1 828.723 MHz -8.98 dam qQ factor 6.6 T2 1 B2E.813 MHZ -9.76 dam qQ factor 57.1
L L J o L L J e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26

[= [=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.56 dBm) ™M1[1] 16.61 dBm)
819.48670 MHz £19.89910 MHZ,
M1
= . - ndB 26.00 dB @ - e 26.00 dB
0u ol e R A 1306300000 MHz oa L il o e it 1 5045000000 Mz
Q factor 627.3) 1 Q factor 269.3
od 0 d
-tod T -10d
Ay
20d o 20d
7 o I
\ r i WY 2
_30 [ HRVIN . ooty Ml NI
/e e
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 819.4867 MHz 16.56 dBm nd@ down 1.3063 MH2 M1 819.8991 MHz 16.61 dBm nd@ down 2,045 MHZ
T1 1 918.3554 MHz -9.54 dam nd8 26.00 dB T1 L £17.4835 MHz -9.44 dBm nd8 26,00 d8
T2 1 819.6657 MHz -9.75 dBm Q factor 627.3 T2 1 B820.52B5 MHz -10.13 dém Q factor 269.3
L I 4 L [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] aBm) ™M1[1] 18.18 dBm)
820.57800 MHz 11 819.1800 MHz
M1
= nds ¥ 26.00 dB @ L "n_;ﬁw " 26.00 dB
10d P s o s o B A g A, A, 4.975000000 MHZ, o MRt it e ”“‘*‘\1 9.930000000 MHZ|
T Q factor 1 164.9) T Q factor 82.5
| /
od JJ ) 0d .
-10 df ] -10 d ‘Fl 7
¢ g |
[ il 20d H b )
g o I TR IS Y ey
MM i, oy
-an’m
i
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 820.578 MHz 15.94 dam nd8 down 4.975 MHz ML 19,18 MHz 18.18 dam nd8 down 9,93 WHz
T1 1 816.512 MHz -10.24 dm nd8 26.00 dB T1 L £14.045 MHz -6.68 dBm nd8 26,00 d8
T2 1 821.488 MHz -9.42 dBm Q factor 164.9 T2 1 B23.975 MHz -10.29 dém Q factor 5
L I 4 L [S JL 4 -
Spectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 15k Max
™M1[1] 36 dBm)|
823.9080 MHz
= y nde 26.00 dB
TR e Lol ,Msn!u‘{[-h\,\h‘ﬁ;ﬂ\ 14.565000000 MHz
Q factor \ 56.5
u‘?
bl g
Rl TR R PR
-6 df
CF 821.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 823.388 MHz 15.36 dBm nd@ down 14.565 MH2
T1 1 814.217 MHz -9.34 dBm nd8 26.00 dB
T2 1 828.783 MHz -11.87 d8m Q factor 56.5
L I 4 L

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

J

[= [=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.71 dBm) ™M1[1] 14.90 dBm)
619.20250 MHz 818.72430 MHZ,
= o 26.00 dB @ v ndB 26.00 dB
104 e . e URA L, 1.255900000 MHz 104 L S T I¥ ) it L e - L T 3.021000000 MHZ|
= I qQfactor 652.4] b T qQ factor ‘l 271.0
0db . 0 der :
-10 dBm - L -10 dBm
20 dBm = - 20 dem
/ W
d \ .- fla ) anMa]
-30 dbm - A ; e
Ny U =Y AR
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 819.2825 MHz 14.71 dBm nd8 down 1.2559 MHz ML B1B.7243 MHz 14,90 dBm nd8 down 3.021 WAz
T1 1 918.3706 MHz -11.39 dam nd8 26.00 dB T1 L B17.5255 MHz -11.21 dam nd8 26,00 d8
T2 1 819.6266 MHz -11.59 dam Q factor 652.3 T2 1 B820.5465 MHz -12.20 dém Q factor 271.0
[ )i ] (] ) W

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

J

J

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 12.83 dbm)| MI[1] 15.02 dBm
817.84100 MHz 818.6600 MHz
20 20 it
ndB 26.00 dB nd 26.00 dB
10d AP beaf AnBUN . 4.925000000 MHZz 104 L . w,ﬂ,l/.‘u'uln e iy TR 0.930000000 MHZ|
= i T fack N 166.1 b F; Q factor 'W‘ a2.4
/ \
LED - 0 dér ¢ i
-10 d8m -10 dem h\
20 dem 20 dBm i
e W‘«ﬂ st hfhalimiad
-30 dom N -30 e ety
= v iy
N e
-40 dBm dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 817.841 NMHz 12.83 dam nd8 down 4.925 MHz ML E1E.66 MHz 15.02 dsm nd8 down 9,93 WHz
TL 1 816.542 MHz -12.74 dam nd8 26.00 dB T1 L £14.105 MHz -10.41 dBm nd8 26.00 dB
T2 1 821.468 MHz -12.22 dém Q factor 166.1 T2 1 B24.035 MHz -10.61 d8m Q factor 2.4
v 5 T

Low Channel / 15MHz / 256QAM

Spectrum

&

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 11.20 dB & RBW 300 kHz
SWT ims @ VBW 1 MHz

Mode Sweep

(@ 17k Max

20

MIL1]

10d

Bt b,

ndB

0 e

g B it b
Q factor |

59 aBm
9940 MHZ|
26.00 dB|
14.655000000 MHZ|
55.8)

a17.

|

10 dBm:

20 dBm

-30 dBm

L
L
1

sl Ml

)
Y

-40 dBm:

S
-50 dBm

-60 dBm

CF B21.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value |

Function |

Function Result |

Type | Ref | Tre |
M1 1

817.994 MHz
814.217 MHz
828.873 MHz

13.59 dBm
-10.97 dBm
-13.40 dBm

nd@ down
ndB
Q factor

14,655 MH2
26.00 d8

J

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number 1 A11-7 of 13



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.48 | 13.45 - -
Middle CH 1.09 1.09 2.72 2.74 4.47 4.50 9.05 9.07 - - - -
Mode LTE Band 26 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.45 | 13.45 - -
Middle CH 1.09 1.09 2.73 2.73 4.49 4.48 9.05 9.05 - - - -
Page Number : A11-8 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3D2803-02B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 1 17.16 dBm
- 818.67550 MHz - £19.04480 MHZ,
- - [ 1093706294 MHz 1096503497 MHz,
e RER A V] by
10d 104
i i A I\
a 7 o
10 d -10 di LA
L n
z0d . 20d — LA
(fL o v LA
L VY o L Jal, W
vy AT T
-40 d
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.6755 MHz 17.56 dam ML 19,0448 MHz 17.16 dam
T1 1 818.45455 MHz 11.31 dBm Oce Bw 1.093706294 MHz T1 L 81B.45455 MHz 9.61 dBm Oce Bw 1.096503497 MHz
T2 1 819.54825 MHz 10.87 dam T2 1 819.55108 MHz 8.59 dam
L I 4 [S JL -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.19 dBm) ™M1[1] 18.76 dBm)
o0 11 819.739730 MHz| 20 ’!‘ 820.12690 MHz
PV [N PR FLTRY o TP o 2.721278721 MHz PARYSITY ENTRP Y o w_\“ 2.745254745 MHZ
10d t 104 T
od JI A 0 di 4 \
t
J “ i T
10 d — " -10 d — -
iy 1y
204 sl My fl i 20d = Afep
17 WL A [ T PO
Al N A Vhal,
Eeeld [ladeny
40 df -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819.7373 MHz 19.19 dam ML 820.1260 MHz 18.76 dam
T1 1 817.63936 MHz 11.22 dBm Oce Bw 2.721278721 MHz T1 L 817.62138 MHz 10.72 dBm Oce Bw 2.745254745 MHz
T2 1 820.36064 MHz 12.59 dam T2 1 820.36663 MHz 11.13 dam
L ] J - \ JU ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
o att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.66 dBm) ™M1[1] 16.40 dBm)
- ’ B 620.04900 MHz - £19.92900 MHZ,
- N QEBw T2 4.475524476 MHz - T2 4.505404505 MHZ
e il bkt et o el il corp__ s - -
1d t 10 df f +
0 E | 0 di
\ N
-tod H i -10 &
Iy |
i \
20 d A 0 \N\J'W ™ \A"U i, ZiTy
A g " ) LTI
o Wik /¥ P,
204t =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.043 MHz 16.66 dam ML 10,920 MHz 16.40 dBm
T1 1 816.77223 MHz 9.95 dBm Oce Bw 4,475524476 MHz T1 L 816.75225 MHz 10.95 dBm Oce Bw 4,505494505 MHz
T2 1 821.24775 MHz 12.88 dam T2 1 821.25774 MHz 11.51 dam
L I 4 L [S JL -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: A11-9 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

i Spectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.20 dBm) ™M1[1] 18.23 dBm)
o0 i 820.2790 MHz 20 M 818.7000 MHz
T1patb e o AL G B '”'v.- 050949051 MHz| Tar Finiagrl bt st B b, ‘\»,' 0.070929071 MHz|
10d - 10d -
| ¥
o f b a / 1
a o
y ' I
-10 df “\Ml -10 d q w
. e Mgl . st i
T A Wy T
30 dag! 30 dagd I
o P
i gl
Y0 o 0 o
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Trc K-value ¥-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
f I I i i I r 1 I i i I
ML f 820.279 MHz 19,20 dam ML B18.7 MHz 18.23 dam
T1 1 914.4845 MHz 11.71 dBm Oce Bw 9.050943051 MHz T1 L £14,5045 MHz 10.67 dBm Oce Bw 9.070929071 MHz
T2 1 823.5355 MHz 12.34 dom T2 1 823.5754 MHz 12.02 dem
L I 4 [S JL -

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

trum i Spectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.60 dBm) ™M1[1] 17.93 dBm)
M1 820.6010 MHz ML 825.1560 MHz
20 T s s 20 SES s
T PR 00 P T 13.486515487 MHz N el 13.456543457 MHz
o T PRSI FUPTITE TN VNP ey . sttt b el b Py
1 f
od J | od A
| y ' l
10 At l’% -10 di u
204 et T 204 h‘“mﬁuh B )
2 oo LT SR 2 i L (L ST
[; Ay
0 ! -0 i
A
-4n degpd -40 d
it o
50 df 50 d
-6 df -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 820.501 MHz 17.60 dam ML L B2E.156 MHZ 17.33 dam
T1 1 814.7867 MHz 11.19 dBm Oce Bw 13.486513487 MHz T1 L £14.7867 MHz 10.75 dBm Oce Bw 13.456543457 MHz
T2 1 828.2732 MHz 12.75 dam T2 1 828.2433 MHz 12.98 dam
L I 4 L [S JL -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-10 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D

2803-02B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 1898 dBm)
o0 ) 81913430 MHZ| 20 M1 #19.10790 MHz
Occ Bre 1093706294 MHz N fror | o 2.733266733 MHZ
e A P A VY AT A
10 d 5 10 di 7 %
f ]
/ \
o - 0d
i 1, ] i
-1 d - 10 di £ .
J hL\
o 20l A )
20 d o e 20 o ] M,
nf NPiA) o etint A A AT, TR
a0 b = Rl
Y 7 e
-40 d -40 d
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819.1343 MHz 15.32 dam ML 19,1079 MHz 18.38 dam
T1 1 818.45734 MHz 7.67 dm Oce Bw 1.093706294 MHz T1 L 817.62737 MHz 9.92 dBm Oce Bw 2.733266733 MHz
T2 1 819.55105 MHz 9.23 dam T2 1 820.36064 MHz 9.72 dam
L I 4 [S JL 4 -

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.61 dBm) ™M1[1] 17.05 dBm)
- WL 620.37900 MHz - L 817.6810 MHz
- Occ BI 4.495504496 MHz o O APV Y - -3 050049051 MHz,
10d Ferafo | [ omid [ R oa i A A AT
1
o d \ 0 di
1)
-1 d - 10 di
03 s b 1 o T {ieres e
L U A} B
PR ) "y A 30 a1
Mialad I FMJ
-4 d Ng'ﬂ
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.379 MHz 16.61 dam ML B17.6B1 MHz 17.05 dam
T1 1 816.75225 MHz 9.20 dBm Oce Bw 4,495504496 MHz T1 L £14,4845 MHz 10.72 dBm Oce Bw 9.050949051 MHz
T2 1 821.24775 MHz 9.65 dam T2 1 823.5355 MHz 11.28 dam
L ] J - \ JU J ) v

Low Channel / 15MHz / 64QAM

Ref Level 30.00 cBm  Offset 11.20 0B & RBW 300 kHz
o Att 0 de SWT 1ms @ VBW 1 MHz
SEGL Count 100/100

(@ 17k Max

Mode Sweep

™MIL1] 15.66 dBm|

‘ 024.6770 Mg

r Bw 13.456543457 MHz|
a2

1
1 O
10d L T o e

bl all e
0 ! P T R A,
|

0 d l‘
etk
-50 df

60 df

CF 821.5 MHz

Marker

Type | Ref | Tre |
M1 1

1001 pts Span 30.0 MHz

X-value 1
824.677 MHz
814.7867 MHz
828.2433 MHz

Y-value |
15.66 dBm
10.43 dBm

9.56 dBm

Function | Function Result

TL 1
T2 1

Oce Bw 13.456543457 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.13 dBm) ™M1[1] 14.43 dBm)
50 MHZ| 817.85510 MHZ,
20 20
Occ B 1.096503497 MHz = Occ Bre 2.739260739 MHZ
w0 A Ao p o o LR L e p
B i i ! T
0d8 - 0 d =
\
-10 dBm % -10 dém
4 20 dem
’ e fnf At P
A Sl /54 g, e
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.6755 MHz 14,13 dam ML 17,8551 MHz 14,43 dam
T1 1 918.45455 MHz 5.62 dam Oce Bw 1.096503497 MHz T1 L £17.64535 MHz 8.27 dBm Oce Bw 2.739260739 MHz
T2 1 819.55105 MHz 6.78 dam T2 1 820.38462 MHZ 7.39 dam

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att swT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.77 dBm) ™M1[1] 15.95 dBm)
- 817.14200 MHz - 8168420 MHz
A1 Occ B 4.485514486 MHz v Occ Bre 050049051 MHz,
g N . l o L I e AL
10 e o k2 10 f
0de ! 0ds ;
N \ ]
-10 dBm: - I -10 dem: 'J}
/ i
20 dBm I,J"d Wl 20 dem i Tl
A
LY AT N N N
-30 dbm A -30 déry
Byt e
a0 dam et dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.142 MHz 12.77 dam ML B16.842 MHZ 15.95 dam
T1 1 816.77223 MHz 7.03 dam Oce Bw 4,485514456 MHz T1 L £14,4845 MHz 9.50 dBm Oce Bw 9.050949051 MHz
T2 1 821.25774 MHz 6.4 dam T2 1 823.5355 MHz 8.86 dam
L )i J - L JU J ) o

Low Channel / 15MHz / 256QAM

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

Offset 11,20 0B w RBW 300 kHz

1ms @ VBW 1MHz Mode Sweep

(@ 17k Max

20

MIL1]

10d

T 0cc B
oty eyt i

sl gl Ll et

.87 dBm)|
a7 90 MHZ|
13456543457 MHZ

0 e

10 dBm:

20 dBm

-30 dBm

Tpk L fdragenf bostgemah

]

40 dam
vl

-50 dém

-60 dBm

CF B21.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result

Type | Ref | Tre |
M1 1

TL 1
T2 1

832.939 MHz
814.8167 MHz

13.87 dBm
8.79 dém
7.23 dBm

Occ Bw

13.456543457 MHz

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Emission masks — In-band emissions

LTE Band 26 /

1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB

Spectrum || spectrum =
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23,00 dém  Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ ifm AvgPwr (@ 1Rm Avgrwr
20 dBimit-$heek ] 20 cbinmit-Gheek Fah
P<20C P<20(
p 10 dBm m
R ! l\
-\ 0 dbm .
‘f 1 “\ -10 dem ,'J N
", [ 20 dBm ‘ / A
Vi ™ L digfslin, 30 dBm It Al il \\
e i R v h AT U
WW"W‘I v T ‘.j‘m -40 dem ‘N&lﬂ‘ "
Livianmaa 4 Mttt + fraart? i W
50 dem 50 dem
v
-60 dém -60 dem
70 dem 70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T ""“’Bf‘ 24.59 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 1.400 M‘HZ ‘ REW GU-‘""" kHz I Tx Power 24.39 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000MHz | -737.500kHz | 100.000kHz | 61395089 MHa® -1154 dém®  _ -36.13 dB* 140 de” 3,000 MHz | 737,500 kHz | 100.000 kHz | 82255447 MHz ~26.57 dem 50,96 dB -13.57 0B
737500 kHz | -700.000 kHz | 300.000 Hz | B13.99196 MHz -34.22 dBm -58.81 dB -14.22 dB 737500 kH= | -700.000 kb= | 300000 Hz | 893 58018 MHz 555 dbm 36.91dB 32554
700,000 kHz | 737500 kHz | 300.000Hz | 81540696 MHz 52,11 dém -76.70 dB -32.11de 700000 kHz | 737.500 kbe | 300.000Hz | 824.00804 MHz 3423 dbm 5o b ETEETT)
737 500 kHz 3.000 MHz | 100.000 kHz | 815.44018 MHz -24.65 dBm 24.d8 -11.65 dB 337 500 kHz 3.000 MHz | 100.000 kHz | 82404330 MHz* ~i5.13 dom® B 087 dB*
I ] I

Power Limit -13dBm > -15.6 dBm Pass

Power Limit -13dBm > -15.43 dBm Pass

Spectrum

Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 kHz
& Att 30 dB & SWT 100 ms & VBW 3 kHz
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 30.00 dBm Offset 11.20 dB & RBW 1kHz
lo Att 30 de @ SWT 100 ms @ VBW 3 kHz
SGL Count 100/100

Mode Sweep

(@ 1Rm AvgPwr (@ 1Rm AvgPwr

20 dBm 20 dém

10 dBm 10 dBm

0dBm 0 dem

-10 dém -10 dBm

-20 dBm -20 dBm

M
Panel s A / Uk MA m
30 dam AP = 30 derky ]
W i \’n
-40 dBm -40 dBm
. e | S e

S W prp 4 e A\ \M-\,-W A
S0 dBm -50 dBm: -
-60 dBm 50 dBm

CF 813.06089 MHz 1001 pts Span 200.0 kHz | || CF 824.04330 MHz 1001 pts Span 200,0 kHz

Channel Power

Bandwidth 100.00 kHz Power -15.60 dBm Tx Total -15.60 dBm

Channel Power

Bandwidth 100.00 kHz Power -15.43 dBm Tx Total -15.43 dBm

Il J

4. JUN. 2024

11:04:07

-~ T

L JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Lowest Channel / Full RB

Highest Channel / Full RB

ectr

Ref Level 23.00 dem

SGL Count 100/100

(@ 1Rm AvgPwr

20 dbimeit-Fheek :
P<20C

Offset 11.20 dB Mode Sweep

SGL Count 100/100

Ref Level 23.00 dém Offset 11.20 de

Mode Sweep

[@1rm AvgPwr

20 dBinmit-Gheek

P< 200
10 dém

0 dem

i )

-10 dem:

=20 dBm

-30 dBm

i i

40 dBmk
B

-50 dBm

<70 dem:

-60 dBm

CF 814.7 MHz

5601 pts

standard: None
Tx Bandwidth 1.400 MHz

Span 6.0 MHz

Spectrum Emission Mask

Tx Power 23.57 dBm RBW 30.000 kHz

-70 dem:

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 23.70 dBm

Standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.34011 MHz -18.92 dem 42.29 B =02 0B ~3.000 MHz 737 500 kFz | 100.000 Friz 52256106 MAZ 1756 dbm 21,95 db 56 0B
737,500 kHz | -700.000 kHz | 300.000Hz | B13.99518 MHz 41,34 dBm -64.01 de -21.34 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 892 50196 MHz 40,93 dem aa67 db 2083 db
700.000 kHz 737.500 kHz | 300.000 Hz 81540589 MHz -41.30 dém -64.87 dB -21.30 d& 700.000 kHz 737.500 kHz | 300,000 Hz 824.00589 MHz -41.26 dBm 64,95 dB -21.26 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 815.45156 MHz 17,42 dBm -40.99 dB -4.42 dB 737500 kHz 3.000 MHz | 100.000 kHz 154 05089 MH2 1768 dam 58 db 4 e8d8
)i [ i )
Date: 28.MAY.2024 19:51:43
TEL : 886-3-327-3456 Page Number 1 A11-1 of 2

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB

Highest Channel /1 RB

Spectrum

=)

Ref Level 23.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 23,00 dBm Offset 11.20 dg
SGL Count 100/100

Mode Sweep

E.lRm AvigPwr

20 dBimit-Gheek g
P<20(

10 dBm { i

0 dem 1

-10 dem:

=20 dBm ‘

[

-30 dem iz W'WP"'J §

-40 dBm

| N
Nl

)

Lo

-50 dBm

-50 dBm

-60 dBm

-60 dBm

<70 dem:

CF 814.7 MHz 5601 pts

Span 6.0 MHz

standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask
Tx Power 23.88 dBm

RBW 30.000 kHz

-70 dem:

CF 823.3 MHz 5601 pts

Span 6.0 MHz

Standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask
Tx Power 23.87 dBm

RBW 30.000 kHz

__Rangelow | Rangeup RBW | Frequency | PowerAbs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz | 813.95768 MHz* -10.98 dBm* -34.87 dB* 2.02 dB* -3.000 MHz | -737.500 kHz | 100.000 kHz 82254054 MHz -27.91 dbm 51.79dB -1a51dB
737500 kHz | -700.000 kHz | 300.000 Hz 913.99518 MHz -35.89 dém -59.77 dB -15.89 dB 537500 kHz | -700.000 kHz | 300,000 Hz 822 50106 MHz 5562 dBm 7949 db 3562 dB
700.000 kHz 737.500 kHz | 300.000 Hz £15.40589 MHz -55.21 dém -79.00 d8 -35.21 8 700.000 kHz 737.500 kHz | 300,000 Hz 824.00696 MHz -35.66 dBm -59.53 dB -15.66 dB
737.500 kHz 3.000 MHz | 100.000 kHz 516.09365 MHz -25.86 dBm -49.75 dB -12.86 dB 237 500 kHz 3.000 MHz | 100.000 kHz 824 03304 MHzZ “14.05 dBm 37.03dB 10508
i i 1 )
Date: 28.MAY.202 19: Date:
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Date: 4.JUN.2 1 1 18:15
TEL : 886-3-327-3456 Page Number 1 A11-2 of 2

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Lowest Channel / Full RB

Highest Channel / Full RB

ectr

Ref Level 23.00 dBm

Offset 11.20 dB

Mode Sweep Ref Level 23.00 dém Offset 11.20 de Mode Sweep
SGL Count 1007100 SGL Count 100/100
@ 1Rm AvgPwr (@ 1rm Avgrwr
20 demai-Gheek £ 20 dBinmit-Gheek I
P<200 P<200
10 dBm f’ B _w\ 10.dBm JI'M'WMMM
0 der { - 0 dBm ‘ l‘
|
-10 dBm L\ -10 dBm :
-20 dem ‘H ‘.\ 1 -20 dBm .\|l
30 dBm LA N’h-‘-‘wm -30 dem \‘v\n """“\NW
A
-40 dmy - S m " R Potmtanng ]
-50 dem -50 dem
-60 dBm -60 dBm
70 dBm 70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None
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Spectrum Emission Mask
Tx Power 22.85dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.96156 MHz -18.21 dem 40.96 de S2108 ~3.000 MHz 737 500 kFz | 100.000 Friz 52254492 MAZ ~20.60 dBm 43.65 db 750 08
737.500 kHz | -700.000 kHz | 300.000Hz | B13.99518 MHz 41,35 dBm -64.00 dB -21.35 de 937,500 kHe | 700,000 kHe | 300,000 Hz B2 50516 MHz 4119 dem 6204 db 2119dB
700.000 kHz 737.500 kHz | 300.000 Hz 81540804 MHz -40.78 dém -63.53 d8 -20.78 dB 700.000 kHz 737.500 kHz | 300,000 Hz 824.00804 MHz -41.44 dBm 64,20 dB -21.44 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 815.44339 MHz 17.72 dBm -40.47 dB 472 4B 737500 kHz 3.000 MHz | 100.000 kHz 154 05303 MHz2 1752 dam 37 db 452 dB
)i [ i )
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__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-3.000 MHz | -737.500 kHz | 100.000 Kz | B13.86196 Mz “14.18 dem -37.05 dB Lisdp 3 000 Mz | 737 500 kiiz | 100.000 Kz | 52247305 Wiz 3144 dom =417 40 64400
737500 kHz | -700.000 kMz | 300.000Hz | 613.99411 MHz -37.93 dBm -60.80 dB -17.03 8 37500 ke | 700000 kHx | 300000 He | B22 59518 MHx 5455 dam a7 28 de 4455 dp
700,000 kHz 737.500 kHz 300.000 Hz 81542625 MHz -65.22 dém -838.10 dB -45.22 db 700.000 kHz 737.500 kHz 300,000 Hz 824.00589 MHz ~36.99 dBm 59,72 dB ~16.99 dB
737 500 kHz 3.000 MHz | 100.000 kHz | 815.55373 MHz 3634 dbm -59.21 db -23.34 db 537500 kHs 3.000 Mz | 100,000 ks | o4 04768 M. ~15.63 dAm = db 5 b
g
i i )
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-70 dem:
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5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 21.73 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | B13.94482 MHz 21,02 dém -43.62 db -6.92 0B ~3.000 MHZ | 737 500 kfiz | 100.000 Kz | B22.55554 Mz 20,10 dBm 1,93 B 71908
737500 kHz | -700.000 kHz | 300.000 Hz | 813.99304 MHz -42,80 dBm -64.50 dB -22.60 de 737500 kHz | -700.000 kb | 300000 He | B22 50304 MHz 4284 dem 5458 dB D584d8
700,000 kHz 737.500 kHz 300.000 Hz 81540011 MHz -42.71 dém -64.42 dB -22.71 dB 700.000 kHz 737.500 kHz 300,000 Hz 824.00804 MHz 42 .86 dBm 64,60 dB 2286 dB
Z37.500 kHz 3.000 MHz 1_100.000 kHz 81544582 WHz =18.11dBm =35.8. dB S.11d8 737.500 kHz 3.000 MHz | 100.000 kHz 824.04330 MHz -19.71 dém 41,45 dB .71 dB
T
)i i )
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LTE Band 26 / 1.4MHz / 256QAM
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_19.49 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 19.83 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 513.95661 MHz -17.18 dem -36.66 dB ~4.19 db ~3.000 MHz | 737500 khiz | 100.000 KHz 55235414 WAz 557 dom 380 o5 =057 d
737500 kHz | -700.000 kHz | 300.000 Hz 813.99518 MHz -40.26 dBm -59.75 dB -20.26 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 822 56830 MHz o1l dem 8094 dB 011
700000kHz | 737.500 kHz [ 300.000Hz | 81541661 MHz ~70.45 dgm -80.93 d8 -50.45 d@ 700000 kHz | 737.500 kHz | 300.000Hz | B24.00804 MHz -40.61 dBm -60.44 dB -20.61 dB
737.500 kHz 3.000 MHz | 100.000 kHz 815.58604 MHz -44.02 dBm -63.51 dB -31.02 dB 737500 kHz 3.000 MHz | 100.000 kHz 854 05196 MH2 ~17.19 dAm 5 db TREY
Y
I 1 r3
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Tx Power_19.76 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 19.79 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.94375 MHz 23.04 dBm 42.80 dB -10.04 a8 ~3.000 MHZ 737 500 kiz | 100.000 iz | B22.56196 Mz 2111 dom .90 dE i1 E
737.500 kHz | -700.000kHz | 300.000Hz | 813.99304 MHz 44,91 d8m -64.67 dB -24.01 dB 737500 kHz | -700.000 kb | 300000 He | B22 50304 MHz 4501 dom 4n1de 2501 dB
700000kHz 737500 kHz ] 300.000Hz | 81540696 MHz -44.24.ddm -64.00 dé -24.24 0B 700000 kHz | 737.500 kHz | 300.000Hz | B24.00696 MHz -44.86 dBm 64,65 dB -24.86 dB
737.500 kHz 3.000 MHz | 100.000 kHz | B15.44768 MHz 21,36 dBm -41.11de -8.36 dB 737500 kHz 2000 Mz | 100,000 kis | o4 04446 M. 060 dBm 035 db S En B
.
i 1 r3
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LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

)

Ref Level 23.00 dBm
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-70 dem:
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Standard: None
Tx Bandwidth 3.000 MHz

Spectrum Emission Mask

Tx Power 23.63 dBm RBW 30.000 kHz

__Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.94911 MHz -20.45 dBm -44.02 d8 -7.46 dB -5.000 MHz -1.538 MHz | 100.000 kHz B20.96161 MHz -19.79 dbm 43,42 db 6.79.dB
-1.538 MH2 -1500MHz 1  300.000 Hz 81399911 MH2 -43.02 d2m -66.59 dB -23.02 d@ -1.538 MHz -1.500 MHz | 300,000 Hz 82099911 MHz -42.47 dBm -66.10 dB -22.47 dB

1.500 MHz 1538 MHz | 300.000 Hz 817.00268 MHz -42.01 dém -65.57 dé -22.01 d8 1.500 MHz 1.538 MHz | 300,000 Hz 824.00268 MHz -42.85 dBm -66.48 dB -22.85 dB
1.538 MHz 5.000 MHz | 100.000 kHz 517.05089 MHz -20.15 dém -43.71 dB 7.15 dB 1 538 MHz 5000 MHz | 100,000 kHz 824 04375 MHzZ “16.27 dBm 0 B 627 dB
i i )

LTE Band 26 /

3MHz / 16QAM
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Highest Channel / Full RB

)
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CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.65 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 22.77 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.539MHz [ 100.000kHz | 61352411 MHz -21.49 dBm -44.13 dB 8.5 dB 5.000 Mz ~1.538 Mz | 10D.000 FHz | B20.95804 Mz 21.07 dem 4383 db .07 db
=1.538 bz -LSOUMHz | J00.000Hz | 81359911 MHz =44.36 cBm -67.00 db -24.36 dB -1.538 MHz -1.500 MHz | 300.000Hz | 82099911 MHz -43.67 dém 66543 d8 2367 de
1.500 MHz 1598 MHz | 300.000Hz |  817.00446 MHz -43.61 dém -66.25 dé -23.61 8 1.500 MHz 1.538 MHz | 300,000 Hz | B24.00446 MHz -43.63 dBm -66.40 dB -23.63 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.08482 MHz 2154 dBm -44.18 dp -8.54 dB 1538 Wi 000 Mo | 100.000 Ko | 85409018 MHo PLED dh o b Sy
)i [ i )
Date: 2 20:04:36
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LTE Band 26 / 3MHz / 64QAM
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Highest Channel / Full RB
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Ref Level 23.00 dBm  Offset 11.20 dB
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Spectrum
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.65dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.67 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81392768 MHz -23.07 dém -44.72 dB -10.07 dB -5.000 MHz -1.538 MHz |_100.000 kHz |___ 62094732 MHz -22.32 dBm 43,99 dB 5.32dB
=1.538 MH2 -1.500MHz | 300.000Hz 1 B13.99911 MHz -45.61 dBm -67.26 db -25.61 dB -1.538 MHz -1.500 MHz | 300000 Hz  820.99911 MHz 45,24 dBm 66,91 dB 25.24 dB
1.500 MHz 1538 MHz | 300.000Hz | 817.00268 MHz 44,83 dém -66.48 dB -24.83 08 1.500 MHz 1.538 MHz | 300.000Hz | 824.00268 MHz -45.11 dBm -66.77 dB -25.11dB
1.538 MHz 5,000 MHz | 100.000 kHz | 817.04018 MHz -19.86 dBm -41.50 de -6.86 dB 1'538 MHz 5000 MHz | 100,000 kHz | 824 04911 MHz 5581 dam b L d
) i o
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)

Spectrum

standard: None
Tx Bandwidth 3.000 MHz

Spectrum Emission Mask

Tx Power 19.72 dBm RBW 30.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 513.96161 MHz -21.59 dem 131 a8 8.55 d
-1.538 MHz -1500 MHz | 300.000 Hz 813.99911 MHz -47.85 dém -67.57 dB -27.85 de

1,500 MHz 1,538 MHz 200.000 Hz £17.00268 MHz -46.78 dBm -66.50 dB -26.73 db
1.538 MHz 5.000 MHz | 100.000 kHz 817.04375 MHz -23.28 dBm -43.00 d& -10.28 dB

Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 dém  Offset 11.20 dB Mode Sweep
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[ 1
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) -30 dem
! L —— S ew—
B vy
m——i e |[| 40 BT W
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70 dBm 70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz

Spectrum Emission Mask
Tx Power 19.70 dBm

Standard: None

Tx Bandwidth 3.000 MHz RBW 30.000 kHz

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 620.95625 MHz -26.00 dBm 4570 db -13.00 dB
-1.538 MHz -1.500 MHz | 300,000 Hz 820.99911 MHz -47.06 dBm -66.76 dB -27.06 dB

1.500 MHz 1.538 MHz | 300,000 Hz 824.00268 MHz -47.30 dBm -66.99 dB -27.30 dB
1.538 MHz 5.000 MHz | 100.000 kHz 824.05268 MHz -25.21 dBm
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Lowest Channel / Full RB

Highest Channel / Full RB

ur o | | Spectrum c%:
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Tx Power_23.67 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 23.70 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | B813.95848 MHz -21.49 dBm -45.15 dB -8.49 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B16.95580 MHz ~19.86 dBm 43,56 dB ~6.86 dB
=2.538 Mz “2500MHz | J00.000Hz | 81359063 MHz =47.22 cBm =70.89 db -27.22 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.96795 MHz -46.78 deém 70.48 d8 -26.78 de
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz ~40.60 ddm -70.27 dé -26.60 dB 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -46.90 dBm 70,61 d8 -26.90 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.11923 MHz -23.00 dBm -46.76 dB -10.09 dB 5538 MHz 3500 Mz | 100,000 ke |54 15530 M. 2508 dbim b S TIE
I 1 r3
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.66 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 22.73 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz |  613.54240 MHz -23.94 dBm -46.50 dB -10.54 dB 7.500 Mz ~2.538 Mz | 100.000 FHz | B18.96116 Mz 24.20 dbm 45,54 db “11.20dB
=2.538 Mz “2500MHz | J00.000Hz | 81358795 MHz =48.81 cBm =71.47 db -28.91 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.96795 MHz -48.10 dem 7084 d8 -28.10 dB
2.500 Mz 2538 MHz | 300.000Hz! 819.00134 MHz -47.63 dgm -70.29 d8 -27.63 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -48.14 dBm 70.87 dB -28.14 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.05760 MHz -23.70 dBm -46.36 dB -10.70 dB 5598 Wiz S o Mo | 100.000 Kz | 854 03884 MHo PRl

13:01
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SGL Count 100/100 SGL Count 100,100
@ 1Rm AvaPwr [@1Rm AvgPwr
hock r 20 dBhmi-Gheek i
P<200
10 dBm
e e s et e ) 0 dBm ey vy S
f \ -10 dBm J{ \l
J \I 20 dBm -
[
W %A\ -30 dBm t N
i ey e W W’r st
e et )
er R m et
“s0 dem -50 dBm
-60 dBm -60 dBm
70 dem 70 dem
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.70 dBm T+ Bandwidth 5.000 MHz RBW 50.000 kHz T Power 21.75 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz

__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit

=7.500 MHz -2.538 MHz | 100.000kHz | 81395044 MHz -25.48 dBm -47.18 dB -12.48 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.93436 MHz ~26.02 dBm 7.7 dB ~13.02 dB

=2.538 Mz “2500MHz | J00.000Hz | 81359966 MHz -50.34 cém =72.04 db -30.34 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.96795 MHz -49.39 deém 7115de -29.39 de

2.500 Mz 2538 MHz | 300.000Hz] 819.00134 MHz -49.25 dém -70.95 dé -20.25 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -49.31 dBm 71.06 dB -29.31 dB

2.538 MHz 7.500 MHz | 100.000 kHz | 810.04956 MHz -22.60 dBm -44.30 dB -9.60 dB 5538 MHz 3500 Mz | 100,000 ki | o4 03984 MH. 26,03 dBm

20:25:34

LTE Band 26 / 5MHz / 256 QAM
Lowest Channel / Full RB Highest Channel / Full RB

ur o | | Spectrum c%:
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 dém  Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm Avgrwr
20 dBhwiGhask r 20 cdBmi-Ghoek i
P<200 P<200
10 dBm 10 dBm
0 dbr 0 dBm f o \
{ \ -10 dBm f i
‘ \ 20 dBm 4 |
,.J -30 dem o/ .
et Vi P trppatiod
et w"“"‘w 40 dem s [ gt T
— )
sl it
S0 dem 50 dBm
60 dem 50 dBm
70 dem 70 dBm.
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_19.76 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 19.81 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  aLimit
=7.500 MHz 2530 MHz [ 100.000kHz | 61368381 MHz -27.10 dBm -46.86 dB -14.10 dB 7.500 Mz ~2.538 Mz | 100.000 FHz | B18.93972 Mz 26,61 dbm 45,32 db “13.61dB
=2.538 4H2 -2.500MHz | 300.000Hz | B13.99866 MHz -52.06 dém -71.83 de -32.06 dB 2.538 MHz -2.500 MHz | 300,000Hz | B18.98795 MHz -51.66 dBm 71,46 d8 -31.66 dB
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz -50.52 dém -70.28 dé -30.52 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -50.78 dBm 70,59 dB -30.78 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 810.04588 MHz -26.16 dBm -45.92 dB -13.16 dp 5598 Wiz S o Mo | 100.000 Ko | 854 06564 MHo OIS B

TEL : 886-3-327-3456 Page Number 1 A11-7 of 15
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

SGL Count 100/100

Ref Level 23,00 dém Offset 11.20 dB

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr

20 dbimit-Ghoek T 20 deirmitGhoek T
P<20C P<200
10 dBm 10 dém
n La oy "

0 dBm { 0 dBm o et "\

o J i , | |

10 derv f \ 10 dBm H \

-20 der ,f L“‘ -20 dBm .J |

-30 dB i -30 dBm

e WM T Y SR S

-40 dBm 40 dBm AV

-50 dBm -50 dBm

-50 dBm 50 dBm
-70 dBr -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz

Spectrum Emission Mask
T« Power 23.68 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 22.67 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up RBW Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.86782 MHz -27.92 dBm -51.60 d& -14.92 dB -10.000 MHz -5.038 MHz | 100.000 kHz £813.94642 MHz -30.42 dBm -53.10 d8 -17.42 db
-5.038 MHz -5.000 MHz | 300.000 Hz £13.98312 MHz -52.76 dém 76,45 dB. -32.76 dB -5.038 MHz -5.000 MHz | 300,000 Hz 813,98688 MHz -55.15 dBm -77.83 d& -35.15 dB
5.000 MHz 5.038 MHz | 300.000 Hz §24.00188 MHz -52.36 dém -76.04 db -32.36 dB 5.000 MHz 5.038 MHz | 300,000 Hz 824.01688 MHz -54.14 dBm -76.81 dB -34.14 db
5.038 MHz 10.000 MHz | 100.000 kHz 824.05358 MHz -27.18 dém 50.86 dB 14,18 d& 5.038 MHz 10.000 MHz | 100.000 kHz 82407501 MHz -30.02 dBm 89 ds -17.02 dB
] ) ")

LTE Band 26 / 10MHz / 64QAM

LTE Band 26 / 10MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectru

SGL Count 100/100

Ref Level 23,00 dém Offset 11.20 dB

Mode Sweep

trum

Sp

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Sweep

(@ 1Rm AvgPwr

20 diiritgheek

p<20(

10 dBnmr

0 dBm- 7

-10 dBm f

-20 dBm

L

WWMM

-30 dBm rﬁri

-50 dBm

-60 dBm

-70 dBm

CF 819.0 MHz

5601 pts

Span 20.0 MHz

CF 819.0 MHz

5601 pts

Span 20.0 MHz

Spectrum Emission Mask
T« Power 21.79 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Spectrum Emission Mask

Tx Power 19.78 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.93028 MHz -52.94 de -18.14 dB -10.000 MHz -5.038 MHz | 100.000 kHz £813.79280 MHz -34.67 dBm -54.44 d8 -21.67 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.99813 MHz 7924 dB -37.45dB -5.038 MHz -5.000 MHz | 300,000 Hz 81397188 MHz -58.46 dBm -78.24 d& -38.46 dB
5.000 MHz 5.038 MHz | 300.000 Hz §24.01688 MHz -77.74 db -35.95 d& 5.000 MHz 5.038 MHz | 300,000 Hz 824.01688 MHz -58.27 dBm -76.05 dB -38.27 db
5.038 MHz 10.000 MHz | 100.000 kHz 824.04285 MHz -51.88 da -17.08 d& 5.038 MHz 10.000 MHz | 100.000 kHz 82406072 MHz -31.97 dBm -51.75 dB -18.97 dB
—_— —
J q e )i [T 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Ref Level 23,00 dem Offset 11.20 d&
SGL Count 100/100
@ 1Rm AvgPwr

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100
@ 1IRm AvgPwr

Offset 11.20 dB Mode Sweep

20 dBimit-Fhoek nARS 20 deimit-Gheek Ee

pP<20C P<20C
10 dBm 10 dém
0 dem f T 0 dem f A o "
-10 dBrv J T -10 dBm |

| , i
-20 dBr -20 dBm r‘ u’
30 dB -30 dBm \
fntr Y F TR
™ ‘,,,,.Rl . s
-40 dBm r”fw e |[f -0 dem r‘,,....“"")
il
-50 dBm -50 dBm
-60 dBr -60 dBm
-70 der -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 23.66 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 22.66 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.95982 MHz -29.59 dBm 52.25de -16.59 dB -15.000 MHz -7.538 MHz | 100.000 kHz £13.85804 MHz -31.61 dBm -54.27 d8 -18.61 dB

-7.538 MHz -7.500 MHz | 300.000 Hz £13.99732 MHz -54.50 dBm -78.16 dB. 34,50 dB. -7.538 MHz -7.500 MHz | 300.000 Hz 813,99732 MHz -57.30 dBm -80.47 dB -37.80 dB

7.500 MHz 7.538 MHz | 300.000 Hz £29.00804 MHz -54.59 dBm -78.25 db -34.55 dB 7.500 MHz 7.538 MHz | 300.000 Hz 829.02411 MHz -56.28 dBm -79.54 db -36.88 dB

7.538 MHz 15.000 MHz 100.000 kHz £29.10982 MHz -29.87 dBm 53.52 dB -16.87 dB 7.538 MHz 15,000 MHz 100.000 kHz 829,08839 MHz -31.43 dBm 4.10 dB -18.43 dB

p—
{ )| J o ( )il ] W

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Ref Level 23,00 dem Offset 11.20 d&
SGL Count 100/100
@ 1Rm AvgPwr

Mode Sweep

pectru

Ref Level 23.00 dBm
SGL Count 100/100
@ 1IRm AvgPwr

Offset 11.20 dB Mode Sweep

20 dBimit-Fhoek nARS 20 deimit-Gheek Ee
P<20C P<20C
10 dBm 10 dém
0 dBm T A 0 dBm -
-10 dBr ! “ -10 dBm -
| |
-20 der JI \ -20 dBm |
- / \
a0 H” K — -30 dBm ;f ®
40 dBm M_,,i i 40 dbm b, "
st e
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 der -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 21.68 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 19.74 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.92768 MHz -34.54 dBm -56.22 dé -21,54 dB -15.000 MHz -7.538 MHz | 100.000 kHz £13.95982 MHz -37.85 dBm -57.59 d8 -24.85 dB
-7.538 MHz -7.500 MHz | 300.000 Hz £13.98125 MHz -60.09 dBm -81.77 cB. 40,00 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813.98125 MHz 62,25 dBm -81.99 dB -42.25 dB
7.500 MHz 7.538 MHz | 300.000 Hz £29.00804 MHz -58.76 dBm -80.44 db -38.76 dB 7.500 MHz 7.538 MHz | 300.000 Hz 829.00268 MHz -61.81 dBm -B1.55 dB -41.81 db
7.538 MHz 15.000 MHz | 100.000 kHz £20.04018 MHz -32.42 dBm -54.10 dé -18.42 di 7538 MHz 15,000 MHz | 100.000 kHz 535.20195 MHz -36.65 dBm -56.39 dB -23.65 dB
p— m—
{ 1 J [ ] ( )| J v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Lowest Channel /| QPSK Middle Channel / QPSK
T |[ spectru i
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
it st astis sl ———n aanuhanitn il e o s ey
-50 dBm
W'J
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 775.41768 MHz -55.41 dBm -42.41 dB 30.000 MHz 806.500 MHz 100.000 kHz 801.81703 MHz -55.47 dBm -42.47 dB
836,500 MHz 1.000 GHz 100.000 kHz 985.08808 MHz -54,92 dBm -41,92 dB 836,500 MHz 1,000 GHz 100.000 kHz 992 76874 MHz -54.63 dBm -41,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897526 GHz -44.43 dBm -31.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -39.61 dBm -26.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -39.63 dBm -26.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70407 GHz -41.05 dBm -28.05 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69858 GHz -41.00 dBm -28.00 d&
— _— — —_—
{ L J o L L J v
: 28.MAY.2024 18:44:53 : 2B.MAY.2024 19:47:49
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
-30 dBm
-40 dBm —~
) i —
50 dem—r
-
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 769.69135 MHz -55.34 dBm -42.34 d8
836,500 MHz 1.000 GHz 100.000 kHz 942,68103 MHz -55.05 dem -42.05 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -44.48 dbm -31.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 5,97575 GHz -39,53 dBém -26.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.68758 GHz -41.00 dBm -28.00 d&
i “
JL J
Date: ZB.MAY.Z024 19:4%:03
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26 / 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm J . -40 dBm ) p——_]
50 dBm J 50 dem J
= L.
ey
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 805. 11695 MHz -55.30 dBm -42.30 dB 30.000 MHz 806.500 MHz 100.000 kHz 803.51551 MHz -55.45 dBm -42.45 dB
836,500 MHz 1.000 GHz 100.000 kHz 943.82496 MHz -55.02 dBm -42,02 dB 836,500 MHz 1.000 GHz 100.000 kHz 959.10457 MHz -55.04 dBm -42,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -44.41 dBm -31.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -44.35 dBm -31.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -39.77 dBm -26.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89476 GHz -39.78 dBm -26.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70207 GHz -40.89 dBm -27.82 db 7.000 GHz 9,000 GHz 1.000 MHz 7.67808 GHz -41,04 dBm -28.04 d&
_— —_—
)i o )i o
L JL ) L L J
D 2 143
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
K o rr——— ~
-50 dem J’
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 791.96580 MHz -55.46 dBm -42.46 dB
836,500 MHz 1.000 GHz 100.000 kHz 960.65705 MHz -55.01 dem -42.01 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64309 GHz -44.43 dbm -31.43 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,99375 GHz -39,59 dBém -26.59 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.69408 GHz -41.08 dBm -28.08 d&
i
JL J
Date: 28.MAY. 56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26 / 5SMHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm . — ] -40 dBm ) —
50 dBm J 50 dem J
- s
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 627.54043 MHz -55.50 dBm -42.50 dB 30.000 MHz 806.500 MHz 100.000 kHz 806.13604 MHz -54.99 dBm -41.99 dB
836,500 MHz 1.000 GHz 100.000 kHz 802.92016 MHz -54,72 dBm -41,72 dB 836,500 MHz 1.000 GHz 100.000 kHz 929.19003 MHz -54.70 dBm -41,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -43.84 dBm -30.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49538 GHz -44.34 dBm -31.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -39.66 dBm -26.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -39.55 dBm -26.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70057 GHz -41.04 dBm -28.04 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70457 GHz -41,04 dBm -28.04 d&
—_— —_—
)i o )i o
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm o
MMW
-50 dBém
M'J
m
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 803.41346 MHz -55.30 dBm -42.30 dB
836,500 MHz 1.000 GHz 100.000 kHz 907.62781 MHz -54.96 dem -41.96 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99075 GHz -44.40 dbm -31.40 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97525 GHz -39.61 dBm -26.61 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70757 GHz -41.04 dBm -28.04 d&
i
JL J
Date: 28.MAY.

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum Ec:.'
Ref Level 0.00 dBm Offset 11.20 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“N k Pafs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem — —
et man it il
-50 dBém
W'J
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 794.24663 MHz -55.56 dBm -42.56 dB
836,500 MHz 1,000 GHz 100.000 kHz 932,79423 MHz -54,95 dBm -41.95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -43.89 dBm -30.89 de
3.000 GHz 7.000 GHz 1.000 MHz 6.95376 GHz -39.81 dBm -26.81 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.70807 GHz -40,87 dBm -27.87 dB
aig -
I J ¢ [
Date: 28.MAY.2024
TEL : 886-3-327-3456 Page Number 1 A11-13 of 15
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

(@1 AvgPwr

Limit ‘L“N k Pafs
ine $PURIOUS |INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dBm
-40 dBm
" g, R ARAR Al
-50 dem—t
-m-""']
-70 dém
-80 dB
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency | Power Abs ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 630.90065 MHz -55.37 dBém -42.37 dB
836.500 MHz 1.000 GHz 100.000 kHz 902.88868 MHz -54.93 dBm -41.93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -44.11 dBm -31.11de
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -39.76 dBm -26.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.67258 GHz -40.95 dBm -27.95 dB
T -
I J ¢ [
Date: 28.MAY.2024 21:0
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0074
30 Normal Voltage 0.0143
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0124
PASS
-10 Normal Voltage 0.0044
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0081
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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